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Insulins for children discharged on 2 injection regimen:
e Novorapid — 3 ml penfill cartridge — One cartridge

e NOVOMIX 30 — 3 ml penfill cartridges — one box of five cartridges
(for children on BD insulin regime)

Insulins for children discharged on Basal Bolus regimen
e Novorapid — 3 ml penfill cartridge — one box of five cartridges

e LEVEMIR - 3ml penfill cartridges - one box of five cartridges

In addition, all children should also receive
1. Glucogel (Hypostop) — One tube
2. Ketostix — One pack of urine testing strips

3. Glucagen Kit 1 mg — Glucagon injection
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